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Guideline for restarting Guanfacine following 

 a period of no treatment- ADHD Children and Adults 

 

 Represcribing Guidance for Guanfacine Prolonged Release (Intuniv) 

Patient currently on Clonidine Patient on no medication or 

medication other than Clonidine 

Stop current medication as 

per usual guidance 

Once previous medication stopped 

check height, weight, BP and pulse 

as baseline. 

If satisfactory start Guanfacine MR 

1mg once a day 

Increase Guanfacine MR by 

1mg/week as tolerated up to 

previous dose. 

Ensure BP and pulse checked a few 

days after each dose increase. 

If side effects such as tiredness, 

counsel and consider increasing 

more slowly 

Target dose of Guanfacine MR (Intuniv) for 

children and young people is 0.12mg/kg/day.  

Max dose of Guanfacine PR (Intuniv) in CYP <13yrs 

is 4mg, in CYP and adults >13yrs is 7mg. 

 

Patient taking 100micrograms BD or 

more 

Check BP and wean by 

25micrograms per day every 3 days 

until dose is reduced by 100 

micrograms. 

Then check BP and start Guanfacine 

MR 1mg at night for 1 week 

Next recheck BP and increase 

Guanfacine MR to 2mg at night 

and reduce Clonidine by 25 

micrograms at night for 3 days and 

then by 25 micrograms in the 

morning for 3 days 

Finally continue to gradually 

withdraw Clonidine by 25 

micrograms every 3 days. 

Increase Guanfacine MR weekly up 

to usual dose, monitor BP a few 

days after each dose increase. 

Patient taking 50 

micrograms BD or less 

Check BP and pulse 

Reduce Clonidine by 25 

micrograms every 3 days until 

stopped 

Recheck BP and start Guanfacine  

MR 1mg at night 


